SECTION 8: PARTS

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.
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H2935 Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 PH2935001 MAIN BASE 24 PH2935024 |PADDLE SWITCH 110/220V W/ KEY
2 PH2935002 DUST COLLECTING PLATE 25-3/8" 25 PH2935025 |RECEPTACLE 120V

3 PH2935003 GROMMET 31 X 22MM 26 PH2935026 |PHLP HD SCR 10-24 X 3/4

4 PH2935004 CENTER PANEL 27 PH2935027 |HEX NUT 10-24

5 PH2935005 LEFT PANEL 28 PH2935028 |PHLP HD SCR 10-24 X 1

6 PH2935006 RIGHT PANEL 32 PH2935032 |HEX NUT 5/16-18

7 PH2935007 FILTER 16" X 20" X 2 33 PH2935033 [HANGER

8V2 |PH2935008V2 |OUTLET PLATE V2.04.09 34 PH2935034 | SHORT CONNECTOR

9 PH2935009 FLANGE BOLT 1/4-20 X 1/2 35 PH2935035 |CIRCUIT BREAKER KUOYUH 12A 125/250V
10 PH2935010 CAP SCREW 1/4-20 X 1/2 36 PH2935036 |GROUNDING CONNECTOR

11V2 [PH2935011V2 |FAN HOUSING V2.04.09 37 PH2935037 |POWER CORD CONNECTOR W
12V2 [PH2935012V2 |IMPELLER V2.04.09 38 PH2935038 |POWER CORD CONNECTOR B
13V3 [PH2935013V3 |MOTOR 1/3HP 120V 1-PH V3.06.16 39 PH2935039 |EXT TOOTH WASHER #10

14 PH2935014 VIBRATION DAMPING MOTOR MOUNT 40 PH2935040 |CAPACITOR COVER

15 PH2935015 FLAT WASHER 1/4 41 PH2935041 |HANDLE

17 PH2935017 HANDLE 42 PH2935042 |PHLP HD SCR 1/4-20 x 5/8

18 PH2935018 DRAWER 43 PH2935043 |FILTER 16" X 20" X 1"

19 PH2935019 FOOT PAD SCREW 3/8-16 X 2 44 PH2935044 |PANEL PIN

20 PH2935020 HEX NUT 3/8-16 53 PH2935053 |R CAPACITOR 45M 250V 2 X 2-1/2
21 PH2935021 STRAIN RELIEF 56 PH2935056 [HEX BOLT 1/4-20 X 1

22 PH2935022 POWER CORD 14G 3W 96" 5-15P 57 PH2935057 |CAP SCREW M6-1 X 8

23 PH2935023 SWITCH PLATE 58 PH2935058 |INLET COVER
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H2936 Main
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H2936 Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 PH2936001 MAIN BASE 25 PH2936025 RECEPTACLE 110V

2 PH2936002 DUST COLLECTING PLATE 25-3/8 IN 26 PH2936026 PHLP HD SCR 10-24 X 1

3 PH2936003 GROMMET 31 X 22MM 27 PH2936027 HEX NUT 3/4-16

4 PH2936004 CENTER PANEL 28 PH2936028 PHLP HD SCR 10-24 X 1

5 PH2936005 RIGHT PANEL 29 PH2936029 POWER CORD CONNECTOR W
6 PH2936006 LEFT PANEL 30 PH2936030 POWER CORD CONNECTOR B
7 PH2936007 FILTER 16"X 25" X 2" 31 PH2936031 GROUNDING CONNECTOR
8V2 |PH2936008V2 |OUTLET PLATE V2.04.09 32 PH2936032 HEX NUT 5/16-18

9 PH2936009 FLANGE BOLT 1/4-20 X 1/2 33 PH2936033 HANGER

10 PH2936010 CAP SCREW 1/4-20 X 1/2 34 PH2936034 SHORT CONNECTOR

11V2 [PH2936011V2 |FAN HOUSING V2.04.09 35 PH2936035 CIRCUIT BREAKER KUOYUH 12A 125/250V
12V2 |PH2936012V2 |PLASTIC IMPELLER 7'T X 9.5"W V2.12.07 36 PH2936036 PHLP HD SCR 1/4-20 X 5/8
13V3 |PH2936013V3 |MOTOR 1/2HP 120V 1-PH V3.06.16 37 PH2936037 HANDLE

14 PH2936014 VIBRATION DAMPING MOTOR MOUNT 38 PH2936038 CAPACITOR COVER

15 PH2936015 FLAT WASHER 1/4 39 PH2936039 EXT TOOTH WASHER #10

17 PH2936017 HANDLE 40 PH2936040 FILTER 16" X 25" X 1"

18 PH2936018 DRAWER 43 PH2936043 PANEL PIN

19 PH2936019 FOOT PAD SCREW 3/8-16 X 2 53 PH2936053 R CAPACITOR 50M 250V

20 PH2936020 HEX NUT 3/8-16 56 PH2936056 PLASTIC SPACER

21 PH2936021 STRAIN RELIEF 57 PH2936057 CAP SCREW M6-1 X 8

22 PH2936022 POWER CORD 14G 3W 96" 5-15P 58 PH2936058 HEX BOLT 1/4-20 X 1-3/4

23 PH2936023 SWITCH PLATE 59 PH2936059 INLET COVER

24 PH2936024 PADDLE SWITCH 110/220V WITH KEY

Model H2935/H2936 (Mfd. Since 10/22)

©

BUY PARTS ONLINE AT GRIZZLY.COM! =l
Scan QR code to visit our Parts Store. =]

-31-




Labels & Cosmetics

o~ ) 47V2 46
) 49
55

A\ WARNING! A WARNING!
EYE/LUNG INJURY To reduce risk of death

HAZARD! or serious injury, read
Always wear safety ::::ﬁ::EFDRE using
Seprator when To get new manual, call
using this machine. O m;ﬁ';f;z:_g“"

51V2

Max. combined receptacle load 7A ‘ (H2935)
Max. combined receptacle load 6A ‘ (H2936)

54—

45V2

MODEL H2935
E’I",‘!” 23" x 31" DOWNDRAFT TABLE

Indu:
A WARNING!

-
B ations

A WARNING!

INJURY/SHOCK
62 HAZARD!
Disconnect power
before adjustments,

maintenance, or
" x 39" DOWNDRAFT TABLE service.

MODEL H2936

A WARNING!

63
REF PART # DESCRIPTION REF PART # DESCRIPTION
45V2 [PH2935045V2 | MACHINE ID LABEL (H2935) V2.10.16 54 PH2935054 | TOUCH-UP PAINT, GRIZZLY GREEN
45V2 |PH2936045V2 | MACHINE ID LABEL (H2936) V2.10.16 55 PH2935055 | TOUCH-UP PAINT, GRIZZLY PUTTY
46 PH2935046 GRIZZLY NAMEPLATE-SMALL 60 PH2935060 |DISCONNECT POWER LABEL
47V2 [PH2935047V2 |EYE/LUNG INJURY LABEL V2.10.16 61 PH2935061 REMOVE FOAM STOP TAG
49 PH2935049 READ MANUAL LABEL 62 PH2935062 |MODEL NUMBER LABEL (H2935)
51V2 [PH2935051V2 [ MAXIMUM AMPS LABEL 7A (H2935) V2.10.16 62 PH2936062 |MODEL NUMBER LABEL (H2936)
51V2 |PH2936051V2 | MAXIMUM AMPS LABEL 6A (H2936) V2.10.16 63 PH2935063 |GRIZZLY.COM LABEL
52 PH2935052 ELECTRICITY LABEL

AWARNING

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes
off or becomes unreadable, the owner of this machine MUST replace it in the original location
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.
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